
TREATABILITY OF EMERGING CONTAMINANTS IN WASTEWATER 

TREATMENT PLANTS DURING WET WEATHER FLOWS 

 

by 
 

KENYA L. GOODSON 
 

ROBERT E. PITT, COMMITTEE CHAIR 

 
STEVEN DURRANS 

DEREK WILLIAMSON 
SAM SUBRAMANIAM 

SHIRLEY CLARK 

 

A DISSERTATION 

 
 

Submitted in partial fulfillment of the requirements 
for the degree of Doctor of Philosophy 

in the Department of Civil, Construction and  
Environmental Engineering 
in the Graduate School of 

The University of Alabama 

 

 

TUSCALOOSA, AL 

 

2013 

 

 

 

 
 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 

Copyright Kenya L. Goodson 2013 
ALL RIGHTS RESERVED 



ABSTRACT 

 
Municipal wastewater treatment plants have traditionally been designed to treat conventional 
[...]
1260 357.7 0.0027 4.06 x 10-5 4.6 x 10-3 6.8 

1262 389 0.052 (24°C) No data No data No data 

1268 453 0.300 (24°C) No data No data No data 

 

All of the Arochlor congeners are insoluble in water and have a high affinity for oil and fat.   

They have very high molecular weights and the octanol-water coefficients are high for all of 

them. PCBs tend to sorb on to particulate matter rather than dissolve in aqueous solutions and are 

therefore likely to be removed at wastewater treatment plants by sedimentation.  

2.1.4 Endocrine disruptors 

 

27 
 



 

As noted above, some personal care products (PPCPs), pharmaceuticals, synthetic 

estrogens, and pesticides imitate natural estrogens that affect the endocrine system. These 

chemicals are called endocrine disruptor chemicals (EDCs).  The United States’ EPA defines an 

EDC as “an exogenous agent that interferes with the synthesis, secretion, transport, binding, 

action, or elimination of natural hormones of natural hormones in the body that are responsible 

for the maintenance of homeostatis, reproduction, development, and/or behavior” (Campbell et 

al. 2006, 1265-1280).  

Hormones are classified as endocrine disrupting compounds because they cause 

hormonal abnormalities in aquatic wildlife such as fish. Many EDCs have moderate to high log 

Koc values, so they tend to sorb to sediments or suspended solids (Campbell et al. 2006, 1265-

1280). In their sediment associations, there is the potential for biological uptake, degradation and 

transformations to less or more mobile forms (Campbell et al. 2006, 1265-1280). The solubility 

values suggest they would not stay in solution; however, most EDCs are identified in water 

samples (Campbell et al. 2006, 1265-1280). Campbell (2006) also found a poor correlation 

between colloidal partitioning coefficient and the water octanol partitioning coefficients (log 

Kow), indicating the dominant mechanism for the binding of EDCs to colloidal particles may not 

be controlled by its log Kow. 

Estrogens are one of the main endocrine disruptors present in influent and effluent at 

wastewater treatment facilities. The most common synthetic hormone used for contraceptives is 

17 α-ethynylestradiol, with concentrations being 30 to 50 µg per pill (Beausse 2004, 753-761). 

Synthetic compounds with estrogenic activity include 17α-ethinylestradiol (EE2), and 

alkylphenol polyethoxylates (NPnEO) (Teske and Arnold 2008, 107-124). In the Teske literature 

review, chemical and biological characteristics such as chemical structure, molecular weight, 

28 
 



 

water solubility at 20C and the log Kow are listed. Estrogens have low solubility and high log Kow 

values that suggest sorption is a key component in the removal of estrogen during wastewater 

treatment. 

 

     Table 2.6. Properties of Endocrine Disruption Chemicals 

EDC Molecular 
weight (g/mol) 

Water solubility 
at 20C (mg/L) 

Log Kow 

Estrone (E1) 270.4 13 3.43 

17β-Estradiol (E2) 272.4  13 3.94 

Estriol (E3) 288.4 13 2.81 

Ethinyl Estradiol 
(EE2) 

296.4 4.8 4.15 

Bisphenol A 228.0 300 3.40 

Octylphenol (OP) 206.3 12.6 4.12 

Nonylphenol (NP) 220.0 5.43 4.48 

Nonylphenol 
polyethoxylates 
(n>3-5) 

352.0-440.0 5.88-9.48 4.2-4.3 

Nonylphenoxy 
ethoxy  acetic acid 

322 soluble 1.34 

     (Teske and Arnold 2008, 107-124) 

Campbell’s (2006) review showed estradiol exhibits log Koc of 2.55-4.01 L/kg; water solubility 

of 13.0-32 mg/L and pKa of 10.5-10.71. The same literature shows 17β-Estradiol (E2) has 

similar properties of log Koc 3.10-4.01 and water solubility of 13.0 mg/L. The estrogens have low 

solubility and moderately high octanol-water partitioning coefficient. The log kow that are 

generally above 3 suggest they would not remain in solution. Some studies show estrogens 

29 
 



 

present in the effluent and not sorbed to particulates. Campbell (2006) argue: (1) there are more 

soluble precursors of metabolites being transport (i.e. nonylphenol carboxylics); (2) there is more 

colloid facilitated transport; (3) there is an enhanced solubility through elevated pH (many e-

EDCS have a pka around 10); and (4) there is the formation of micelles which can greatly 

enhance the stability of the compound.  

In some of the literature, commonly measured physicochemical properties are not always  

the best predictors affecting the treatment behavior of EDCs. Literature records other factors that 

could be pivotal in predicting EDC removal in wastewater treatment facilities. Researchers found 

certain EDCs were reduced in wastewater systems due to the increase of sludge retention time. 

Some compounds are transformed throughout the treatment process. Seasonal conditions could 

affect the treatability of wastewater systems. 

 

 

2.2 WASTEWATER TREATABILITY IN CONVENTIONAL WWTP 

     2.2.1 Description of wastewater unit processes 
 

 Wastewater in a conventional treatment system goes through five different unit treatment 

processes that incorporate sedimentation, sorption, biodegradation (or degradation), and 

disinfection. Depending on the chemical properties of the constituent, one or more of these 

processes will reduce the compound’s concentration. . The five steps of the treatment systems are 

(1) pre-treatment; (2) grit-removal; (3) primary treatment; (4) secondary treatment; and (5) 

disinfection. 

30 
 



 

 Pre-treatment is the removal of large particles that could potentially clog a system and 

cause significant damage. In toilets, large objects are flushed in the sewer lines. In sewers, items 

as large as animals can pass through. Sanitary sewers are not designed to treat plastic items, cans, 

bottles, large paper items or large organic matter. The pre-treatment screen removes coarse solids 

to ensure debris does not enter the treatment plant and interfere with plant operations. For 

emerging contaminants that cause adverse effects at low concentrations, pre-treatment provides 

little benefit for the direct removal of these contaminants. 

 Pre-treatment may include a sand or grit channel or chamber where the velocity of the 

incoming wastewater is adjusted to allow the settlement of sand, grit, stones, and broken glass. 

These particles are removed because they may damage pumps and other equipment. For 

emerging contaminants, grit removal may remove a small portion of the ECs that are sorbed onto 

the larger particles. PAHs are known to sorb onto particulate matter (especially organics). For 

emerging contaminants in aqueous forms, there is no treatment during the grit removal process. 

The sorption of these chemicals is mostly to organic solids having low specific gravities, while 

the grit removal units are designed more for mineral based particulates that have very rapid 

settling characteristics. 

Primary treatment, particularly in a biological treatment facility, involves the settling of 

particles and suspended solids from the aqueous solution.  There likely is some treatment of 

certain emerging contaminants in this process. PAHs tend to sorb to particles and organic 

material due to their hydrophobic nature. The higher the molecular weight, the more likely it will 

sorb on to particle material.  PAHs with lower molecular weights may remain in solution. 

Pollutants with a log Kow of 3 or more theoretically sorb to solid or organic materials. Synthetic 

and natural hormones and surfactants found in wastewaters tend to have high log Kow values and 

31 
 



 

will therefore tend to sorb to particulates. However, if these pollutants are in an oxidized or 

metabolic form, characteristics of the parent compound may not be applicable.  If 

pharmaceuticals and personal care products are in acidic or basic forms, depending on the pH, 

they will remain in aqueous solution.  

Secondary Treatment 

During this dissertation research, treatability was examined at a conventional activated 

sludge wastewater treatment facility.  Secondary treatment uses microbial organisms for the 

consumption (stabilization) of organic pollutants entering the treatment facility.  Organic 

pollutants are therefore removed primarily by biodegradation. Some PPCPs, pesticides and 

EDCs are only partially removed using microbial action. Removal efficiency is dependent on 

several factors, such as physicochemical properties, the operation and design of the treatment 

facility (hydraulic and sludge retention time) and weather conditions and other seasonal 

variations (seasonal flow patterns and temperature).   

Disinfection 

 Disinfection is the last phase in the treatment process of wastewaters before the final 

discharge of the effluent from a treatment facility.  Disinfection is used to reduce the amounts of 

pathogenic microorganisms in the effluent. There are different methods of disinfection used at 

wastewater treatment facilities. Chlorination is one of the most common methods used, although 

chlorine can react with organic matter to form harmful compounds. Ultraviolet light and ozone 

are other means of disinfection for wastewater treatment. UV treatment damages the genetic 

structure of bacteria, viruses and pathogens, making them unable to reproduce. Ozone 

disinfection oxidizes the organics in the wastewater, destroying microorganisms that are present, 

32 
 



 

but does not have a residual effect as does chlorine.  The disinfection treatment used at the 

Tuscaloosa wastewater treatment system is UV light. Typically, the oxidation occurring in the 

disinfection process can further reduce organic pollutants (such as ECs).   

        2.2.2 Wastewater treatment of emerging contaminants as reported in the literature 

 
 The first section of this literature review focuses on the characteristics of each category of 

emerging contaminants. Retention time affects the treatability of the emerging contaminants and 

can offer an explanation to the treatability and fate of compounds under normal conditions. In 

this section, studies are reviewed for conventional municipal treatment systems, a membrane 

bioreactor (MBR) treatment system and combined sewer systems. There is very little information 

on treatability of ECs from stormwater entering wastewater treatment facilities, which this 

research is addressing.  

 During this dissertation research, the treatability of each compound examined for normal 

climatic conditions is analyzed to gain an understanding of how rain events generally affect 

certain chemicals through both literature reviews and monitoring activities. 

       2.2.2.1 Pharmaceuticals 

 
During the Gobel (2007) study, samples were taken from two wastewater treatment 

systems, Kloten-Opfikon (WWTP-K) and Altenrhein (WWTP-A), near Zurich, Switzerland. The 

Kloten-Opfikon plant treats wastewater from about 55,000 population equivalents (PE): the 

combined sewage of 25,900 residents, and of an unknown number of air traffic passengers in the 

catchment area (Göbel et al. 2007, 361-371). The average inflow (dry weather) is 16,500 m3/d. 

33 
 



 

The primary treatment consists of pre-treatment and a primary clarifier. Sixty-percent of the 

primary effluent is further treated  by an activated sludge treatment system that operates at a 

sludge age of three days and a hydraulic retention time of 5 hours (V=2,500 m3). The main 

conventional activated sludge treatment (CAS-K) includes denitrification (V=1,900 m3) and 

nitrification (V=3,700 m3) with a solid retention time of 10–12 d. The hydraulic retention time 

(HRT), including the secondary clarifier, is about 15 h. A membrane bioreactor pilot plant is 

operated in parallel to the CAS-K facility, using primary effluent at a flow rate proportional to 

raw water influent (HRT about 13 h). The bioreactor consists of a stirred anaerobic compartment 

(V=6 or 8 m3) and a denitrification (V=4 m3) and nitrification (V=6 m3) cascade. The solid 

retention time was increased between the sampling campaigns from 16±2 to over 33±3 d (steady 

state operation for two to three sludge ages prior to sampling). 

The Altenrhein wastewater treatment plant treats the wastewater from  80,000 population 

equivalents, including 52,000 inhabitants.  Primary treatment consists of pretreatment and a 

primary clarifier. Secondary treatment is performed in two parallel operated treatment units: a 

conventional activated sludge (CAS-A) and a fixed-bed reactor (FBR), receiving approximately 

fifty percent  of the primary effluent each (Göbel et al. 2007, 361-371). Both systems are 

designed for nitrification and denitrification. Conventional activated sludge treatment includes a 

denitrifying volume (anoxic, mixed) of 2,300 m3 and nitrifying (aerobic) volume of 6,800 m3. 

The solid retention time in the CAS-A system ranged between 21 d to 25 d, while no value was 

available for the FBR. The hydraulic retention time was approximately 31 h for the CAS-A 

including the secondary clarifier, whereas it ranged below 1 h for the FBR.  

34 
 



 

Gobel et al 2007 investigated the treatment of sulfanomides, macrolides and trimethoprim 

in conventional activated sludge systems and in fixed bed reactor systems. Table 5 gives a list of 

the reduction rates for the primary treatment process.   

Table 2.7. Reduction rates of ECs by primary sedimentation treatment 

Compound  Acronym CASRN Percentage removal (%) 
n=9 

Sulfapyridine SPY 144-83-2 -29 to 20 

Sulfamethoxazole SMX 723-46-6 -21 to -5 

N4-
acetylsulfamethoxazole 

N4AcSMX 

SMX + N4AcSMX 

21312-10-7 9 to 21 

0 to 9 

Trimethoprim TRI 738-70-5 -13 to 31 

Azithromycin AZI 83905-01-5 10 to 33 

Erythromycin ERY-H2O 114-07-8 -8 to 4 

Roxithromycin ROX 80214-83-1 3 to 9 

(Göbel et al. 2007, 361-371) 

The Gobel study showed a high degree of variability in the removal of each of the ECs 

during primary treatment. Sulfamethoxazole concentrations are shown to increase in all samples 

during primary treatment. This is perhaps caused by the simultaneous presence of compounds 

that have been deconjugated, substances such as human metabolites of these compounds in the 

influent (Göbel et al. 2007, 361-371). N4-acetylsulfamethoxazole had reductions ranging from 

9% to 21% during primary treatment.  

 During secondary treatment, the variability increased even more compared to primary 

treatment. The March 2002 data demonstrates an increase in sulfapyridine and sulfamethoxazole 

during the secondary treatment. The metabolite of sulfamethoxazole, N4-

acetylsulfamethoxazole, showed a very high removal percentage.  In each of the conventional 

35 
 



 

treatment sludge systems investigated, the metabolite N4-acetylsulfamethoxazole had the highest 

reductions. The low removal rates for this study are likely a result of conjugation and 

deconjugation of the targeted compounds. 

Table 2.8. EC reduction rates during secondary treatment (%) 

Percentage 
reduction  

WWTP-K WWTP-K WWTP-K WWTP-A WWTP-A 

N = 3 for each 
period 

March 2002  February 
2003 

November 
2003 

September 2002 March 2003 

SPY -74 + 66 -16 + 45 -107 + 8 49 + 5 72 + 5 

SMX -107 + 8 9 + 3 -79 + 7 -138 + 15 60 + 3 

N4AcSMX 

SMX + 
N4AcSMX 

94 + 2     

50 + 3                       

87 + 1 

53 + 1 

90 + 1 

-1 + 3 

96 + 2 

61 + 3 

85 + 1 

76 + 1 

TRI 3 + 5 -1 + 6 14 + 5 20 + 11 -40 + 20 

AZI No results -26 + 8 -18 + 7 55 + 4 22 + 11 

ERY-H2O 6 + 4 -14 + 4 -22 + 4 -6 + 8 -9 + 8 

CLA 9 + 4 -45 + 7 -7 + 5 4 + 7 20 + 6 

ROX 18 + 4 38 + 3 -18 + 6 38 + 5 5 + 8 

(Göbel et al. 2007, 361-371) 

  In the Castiglioni (2006) study, six different wastewater treatment plants were observed 

with varying flow rates and population. Table 8 is a summary of the influent and effluent loads 

of all six treatment facilities. All six of the wastewater facilities were conventional activated 

sludge treatment plants with standard pre-treatment and primary treatment. 

 

Table 2.9. Characteristics of wastewater treatment plants studied by Castiglioni et al (2006) 
[...]
110,000. The current designed flow rate is 24 MGD, but the treatment plant averages between 15 

MGD and 17 MGD. The maximum daily flow rates during 2008-2009, have periodically 

exceeded the design flow rate.  

 

Table 3.1. Average and maximum flow rates from NPDES* 

* Flow rates from 2011 and 2012 are from treatment plant data and calculated by researcher; (Alabama 

Department of Environmental Management 2010) 

 

The NPDES permit for the Hilliard N. Fletcher WWTP lists an estimated 1.5 MGD stormwater 

I&I that enters the treatment plant. This permit was recertified in 2010. The drainage area 

serviced by the wastewater treatment plant affects the potential stormwater I&I.  

3.2.3 Drainage around the treatment plant 

 
 The Hilliard N. Fletcher WWTP is located on Kauloosa Avenue and is surrounded by 

many industrial facilities. The treatment plant itself is surrounded by land covered with trees. It 

is in close proximity to Phifer Wire, Peco Foods, Metals Component Manufacturers, Wingard 

Custom Woodworks and Cahaba Truck and Equipment. The slope of the land near the treatment 

plant is generally from east to west. Cribbs Mill Creek and Friday Lake are behind the treatment 

MGD 2008 2009 2010 2011 2012 
Annual average 
flow rate  

 
16.3 

 
15.3 

 
15.3 

 
16.6 
 

 
15.6 

Maximum daily 
flow rate 

38.1 36.5 23.0 42.2 30.3 
 

65 
 



 

plant. The Tuscaloosa treatment plant has two outfall locations: one to the Black Warrior River 

in the upper Black Warrior watershed, and the other discharges into Cribbs Mill Creek. The 

topographic map shows that the treatment plant is in a flat area with slightly higher elevations 

east of the facility. The area is close to a major interstate surrounding the treatment plant and 

adjacent are industrial sites encompassed by pervious cover consisting of grass and trees. 

 
 

 

Figure 3.2. Topographic map from NPDES permit 
 

66 
 



 

3.2.4 Industrial Influent 

  
The Hilliard N. Fletcher wastewater treatment plant receives raw sewage from the 

surrounding municipal sanitary sewer system, along with some pre-treated industrial 

wastewaters. These industrial facilities are described in the NPDES permit as SIUs (significant 

industrial users). Twenty seven percent of the permitted Tuscaloosa wastewater influent consists 

of these industrial wastewaters. Many of the industrial sites work with iron, steel and other 

metals. The metal industries contribute approximately 1.0 MGD to the municipal treatment plant 

(0.99 MGD). Roofing materials from manufacturers such as Tamko use a variety of materials for 

their products such as asphalt, slate, shake, tile and fiberglass.  The largest contributors to the 

industrial wastewater flows that enter the Tuscaloosa treatment plant are Cintas Corp., Merichem 

Chemicals and Refinery Services, and Peco Foods. Each industrial effluent varies. Cinta’s major 

service is as a commercial laundry, which indicates their wastewater contains surfactants.  

Merichem recovers impurities such as sulfur byproducts, carbon dioxide and naphthenic acids.  

The Merichem wastewater treated by the Tuscaloosa treatment facility, according to the NPDES 

permit, includes contaminated stormwater from their previous operations.  They possibly 

discharge PAHs and other hydrocarbons to the treatment facility. The Peco Food industrial 

wastewater contains chicken processing wastes. This wastewater contains mostly organic 

materials, but it may also contain chemicals such as pharmaceuticals and hormones used in the 

chicken production.  

 

 

 

 

67 
 



 

Table 3.2. List of Industrial Sites that Discharge to the Hilliard N Fletcher Treatment Plant 

SIU Industrial Processes Contribution 
(gallons per day) 

Nucor Steel Iron and steel manufacturing 88 
Mercedes Benz US Int. Metal finishing operations 

from automobile 
manufacturing 

1,860 

Phifer Wire Products, Inc. Manufacturer of 
miscellaneous wire products 

16,770 

JVC Disc America Metal finishing operations 974,640 
Cintas Corporation Commercial laundry 

operations 
1,040,750 

Merichem Chemicals and 
Refinery Services, LLC 

Stormwater runoff 
contaminated by previous 
operations 

2,191,204 

Tamko Roofing Products Roofing products 
manufacturer 

684,420 

Peco Foods, Inc. Poultry slaughtering and 
processing 

1,573,270 

 

3.2.5 Performance Parameters at Tuscaloosa WWTP 

 
As previously noted, the Hilliard N. Fletcher wastewater treatment plant system is a 

conventional activated sludge (biological) treatment system, but with UV disinfection instead of 

more common chlorination. The daily average flow rate for the treatment plant is 15 MGD, but 

has exceeded 40 MGD. Routinely monitored wastewater parameters to ensure treatment 

compliance at the wastewater treatment plant include CBOD5, BOD5, TSS, TKN, and fecal 

coliform bacteria. The historical removal rates for TSS and CBOD5 range between 80 and 99 

percent. The pH levels for the influent and effluent range from 6 to 8. . These data from 2005 to 

2008 were compared to reported rainfall information to identify any effects of increased flows on 

treatment efficiency. Figures 6a and 6b are influent and effluent probability plots for CBOD5 

and TSS indicating the high level of removal from the treatment plant.  Figures 7 and 8 show 

68 
 



 

influent total suspended solids and oxygen demand compared to rainfall to identify any 

correlation. However, there are no apparent increases or decreases of TSS or oxygen demand 

during elevated rainfall.  

 

 

Figure 3.3a. Tuscaloosa Treatment plant CBOD influent and effluent data from 2005-2008 

69 
 



 

 

Figure 3.3b. Tuscaloosa Treatment plant TSS influent and effluent data from 2005-2008 

 

 

 

Figures 3.4 and 3.5. Scatterplots of TSS and CBOD concentrations vs. daily rain depths. 

 

Figure 3.6 is a plot of daily average flow rates vs. total daily rainfall for 2005 through 

2008. Due to the large scatter of flow values and the relative scarcity of large rains, a large trend 

70 
 



 

is not apparent, but there does appear to be an upward trend of flow rate with increasing rainfall 

as the daily rainfall increases above about 1 inch (also associated with increased flow scatter).  

 

 

Figure 3.6. Comparison of rainfall and flow rates 

 

Figure 3.7 shows the rainfall and runoff data for 2010 through 2012. A Kurskal-Wallis 

one way ANOVA on ranks test indicated statistically significant differences between flow rates 

during periods with rainfall depths <1 inch, between 1 inch and 2 inches, and > 2.0.  

 

71 
 



 

 

Figure 3.7: Boxplots showing rainfall vs. flows for 2010-2012 

 

Figure 3.8 is a box and whisker plot comparing the dry vs. wet weather rains for four rain 

categories during the days of sample collection for this research. Table 3.3 shows that most of 

the flow rates were obtained when the rainfall was less than 0.1 inches. The box plot shows there 

is an increase in the flow rates as the rainfall increases above 0.5 inches. However, a Kruskal 

Wallis 1-way ANOVA on ranks analysis resulted in a p value of 0.13, indicating that there is not 

enough data to indicate a statistically significant difference in the flow rates in the four different 

rain categories.  

 

72 
 



 

Table 3.3. Flow rates by rainfall categories during days of sampling 

Rainfall Ranges Sample days for 
Tuscaloosa Treatment 
plants 

< 0.1 9 
0.1-0.55 3 
0.56-1.0 3 
>0.1 2 
 

 

Box plot for Flow rate

Rainfall

<0.1 0.1-0.55 0.56-1.0 >1.0

Fl
ow

 ra
te

10

15

20

25

30

35

40

45

Plot 1 

 

Figure 3.8. Box and Whisker plot for sampling events 

 

 Studies have shown operational factors, such as the solids retention rate and the hydraulic 

retention rate, affect treatment plant performance. Both of these performance indicators are 

affected by the treatment flow rate. As an example, Clara et al. (2005) shows longer solid 

73 
 



 

retention times (SRT) is an important parameter increasing the growth of microorganisms which 

may increase treatment of certain micropollutants. 

 For each sample date during this study, the hydraulic retention time (RT) was calculated 

from the volume of the primary clarifiers (V) and the flow rates (Q): 

RT=V/Q 

The hydraulic retention time for each clarifier is therefore dependent on the flow rates. If there is 

a high flow rate, the holding times of the wastewater in each clarifier are decreased which may 

lead to decreased treatment.  

As shown in Figure 3.9, the primary clarifier retention times for the sample dates vary 

from about 0.4 hours to 1.2 hours. Primary sedimentation involves the settling of settleable solids 

to the bottom of the clarifier and the oil and grease is skimmed off the top surface. The higher the 

flow rate, the less time the effluent remains in the clarifier. The longer the retention time, the 

more solids in the clarifier would settle by gravity in the bottom of the clarifier. Therefore, flow 

rate and clarifier volume affects sedimentation of particulate pollutants.  

 

 

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

1/
16

/2
01

0

3/
16

/2
01

0

5/
16

/2
01

0

7/
16

/2
01

0

9/
16

/2
01

0

11
/1

6/
20

10

1/
16

/2
01

1

3/
16

/2
01

1

5/
16

/2
01

1

7/
16

/2
01

1

9/
16

/2
01

1

11
/1

6/
20

11

1/
16

/2
01

2

3/
16

/2
01

2

5/
16

/2
01

2

7/
16

/2
01

2

9/
16

/2
01

2

Ho
ur

s 

Hydraulic Retention Times 

HRT Primary

74 
 



 

Figure 3.9. Primary clarifier hydraulic resident time (HRT) during days of sampling for the 

Hilliard N. Fletcher WWTP. 

 

The sewage is treated biologically by activated sludge in the aeration basins. As shown in 

Figure 3.10, the aeration basins biologically treat the wastewater for approximately one to three 

hours on the days of sampling. 

 

 

Figure 3.10. Graph of HRT for aeration basin during days of sampling for the Hilliard N. 

Fletcher WWTP. 

 

The secondary clarifier receives the secondary effluent after biological treatment in the 

aerators. These clarifiers also operate by gravity and removes remaining sediment and debris 

from the biological treatment units. Figure 3.11 plots the HRT for the secondary clarifiers. The 

HRT for these units are seen to vary from about 0.6 to 1.9 hours on the sampling days. 

 

0.0
0.5
1.0
1.5
2.0
2.5
3.0
3.5

1/
16

/2
01

0

3/
16

/2
01

0

5/
16

/2
01

0

7/
16

/2
01

0

9/
16

/2
01

0

11
/1

6/
20

10

1/
16

/2
01

1

3/
16

/2
01

1

5/
16

/2
01

1

7/
16

/2
01

1

9/
16

/2
01

1

11
/1

6/
20

11

1/
16

/2
01

2

3/
16

/2
01

2

5/
16

/2
01

2

7/
16

/2
01

2

9/
16

/2
01

2

HRT-Aeration 

HRT Aeration

75 
 



 

 

Figure 3.11. Graph of HRT for secondary clarifiers during days of sampling for the Hilliard N. 

Fletcher WWTP. 

. 

 The hydraulic retention times determine how long chemical compounds have to react in 

the clarifiers and the aeration basin. The hydraulic retention times for the primary and secondary 

clarifying basins were two hours or less. 

 

 
3.3 EXPERIMENTAL DESIGN 

 The primary objectives of this research were to determine if treatment at a conventional 

municipal wastewater system is reduced during periods of increased flows associated with 

stormwater I&I, and whether or not these increased flows affected the influent concentrations of 

the ECs. The wet weather flow EC mass loadings were also quantified. Each unit treatment 

process therefore needed to be examined during a range of flow conditions. Factors that affect 

the unit operations at a treatment plant include flow rate (and associated hydraulic retention 

time), treatability characteristics of the constituents and solids retention time. These factors were 

0.0

0.5

1.0

1.5

2.0
1/

16
/2

01
0

3/
16

/2
01

0

5/
16

/2
01

0

7/
16

/2
01

0

9/
16

/2
01

0

11
/1

6/
20

10

1/
16

/2
01

1

3/
16

/2
01

1

5/
16

/2
01

1

7/
16

/2
01

1

9/
16

/2
01

1

11
/1

6/
20

11

1/
16

/2
01

2

3/
16

/2
01

2

5/
16

/2
01

2

7/
16

/2
01

2

9/
16

/2
01

2

Ho
ur

s 
Hydraulic Retention Time 

HRT Secondary

76 
 



 

investigated during this research for both dry and wet weather conditions. The constituents 

analyzed included: 

-Pharmaceuticals 

• trimethoprim 

• sulfamethoxazole 

• fluoxetine 

• carbamazepine 

• ibuprofen 

• gemfibrozil 

• triclosan 

 

-Pesticides 

• lindane aldrin  

• dieldrin  

• heptachlor  

• heptachlor-epoxide 

• methoxychlor 

• arochlor 

-PAHs 

• naphthalene 

• phenanthrene 

• anthracene 

• fluoranthene 

• pyrene 

• fluorene 

• acenaphthene 

• chrysene 

• Acenaphthylene 

 

77 
 



 

Eight sets of samples were obtained at the wastewater plant during wet weather and nine 

sets of samples were collected during dry weather to compare concentrations and performance as 

a function of flow rates.  

 A total of 24 samples were collected for PAHs, pharmaceuticals and pesticides during 

wet weather samples. Twenty-eight samples were collected for PAHs, pharmaceuticals and 

pesticides during dry weather conditions. The wet and dry conditions are the causal or 

independent variables. This study is designed to measure the effects of wet weather on 

wastewater treatment of these ECs. The dependent variables, or the outcome variables, are the 

influent and effluent concentrations for each unit process. The wet weather samples were 

weather dependent and were therefore obtained as a judgmental sample design (when it was 

predicted to have moderate to large amounts of rainfall for the area). The dry weather samples 

were taken randomly, increasing variability.  Samples were obtained manually as composite grab 

samples. All treatment plant samples were taken over a six hour period.  Grab samples were 

taken at the sampling locations as time composites over a two hour period. The samples were 

obtained at: (1) inlet; (2) primary clarifier effluent; (3) secondary clarifier effluent; and (4) after 

disinfection at the plant effluent. Each sample was obtained in one liter, pre-washed amber glass 

bottles having Teflon-lined lids. 

The EPA determined standard analytical processing (storage, extraction, and analysis) 

procedures for each category of compound. For the pharmaceuticals evaluated during this study, 

EPA method 1694 was used.  The pharmaceuticals were held in a cooler at 4 C before extraction.  

The pharmaceutical samples were tested for acidic compounds. The method describes the pH 

adjustment solutions and extraction solvents to be used: HCl and MeOH. Hydrochloric acid 

(HCl) was used to acidify the sample and the methanol (MeOH) was used for extraction. For the 

78 
 



 

analysis, two different elution solvents were used on a solids phase extraction (SPE) setup. One 

was used for the first set of four pharmaceuticals: carbamazepine, sulfamethoxazole, fluoxetine, 

and trimethoprim. The compounds in the other set were triclosan, gemfibrozil and ibuprofen. 

Formic acid (1%) /ammonia formate and formic acid (1%)/in methanol:water was used as the 

two extraction solvents.  The instrument was calibrated and blanks were analyzed for detection 

limits. The final effluent was also spiked to determine extraction recovery efficiency. The 

pharmaceuticals were quantified using a HPLC. 

For PAHs, the method was EPA method 8310. The initial calibration was conducted 

using a minimum blank and 5 points for each analyte. The calibration was verified by internal 

calibrations. Method blanks were analyzed for every 20 samples. The PAHs were extracted using 

methylene chloride in 2L separation funnels. The extracts were condensed from 120 ml to 2 ml 

using Kuderna Danish (KD) equipment. The extract was analyzed using a GC-MS. 

 The pesticides were sent to Penn State Harrisburg for extractions in a cooler with the 

separation funnel extractions completed within the allowable holding time of 7 days. The 

pesticides were analyzed using EPA 525 method. Calibration liquids, containing each of the 